

大腸癌

レジメン名	一般名	投与量	投与時間	投与日	1クール	備考
mFOLFOX6	オキサリプラチン	85mg/m ²	点滴静注 1 2 0分	Day1	1 4日	
	レボホリナート	200mg/m ²	点滴静注 1 2 0分	Day1		
	フルオロウラシル	400mg/m ²	点滴静注 5分	Day1		
	フルオロウラシル	2400mg/m ²	点滴静注 4 6時間	Day1		
SOX	オキサリプラチン	130mg/m ²	点滴静注 1 2 0分	Day1	2 1日	
	S1	80mg/m ²	内服 2 ×	Day1~14		
CAPOX	オキサリプラチン	130mg/m ²	点滴静注 1 2 0分	Day1	2 1日	
	カペシタビン	2000mg/m ²	内服 2 ×	Day1~14		
5FU+LV	レボホリナート	250mg/m ²	点滴静注 1 2 0分	Day1	7日	Roswell Park Regimen 6投2休
	フルオロウラシル	600mg/m ²	点滴静注 5分	Day1		
FOLFOXIRI	イリノテカン	150mg/m ²	点滴静注 9 0分	Day1	1 4日	BRAF陽性
	レボホリナート	200mg/m ²	点滴静注 1 2 0分	Day1		
	オキサリプラチン	85mg/m ²	点滴静注 1 2 0分	Day1		
	フルオロウラシル	2400mg/m ²	4 6時間	Day1		

mFOLFOX6 + Biweekly-CET	セツキシマブ	500mg/m ²	点滴静注 60分 (初回 120分)	Day1	14日	
	オキサリプラチン	85mg/m ²	点滴静注 120分	Day1		
	レボホリナート	200mg/m ²	点滴静注 120分	Day1		
	フルオロウラシル	400mg/m ²	点滴静注 5分	Day1		
	フルオロウラシル	2400mg/m ²	点滴静注 46時間	Day1		
SOX + Biweekly-CET	セツキシマブ	500mg/m ²	点滴静注 60分 (初回 120分)	Day1,15	28日	
	オキサリプラチン	85mg/m ²	点滴静注 120分	Day1,15		
	S1	80mg/m ²	内服 2x	Day1~14		
CAPOX + Biweekly-CET	セツキシマブ	500mg/m ²	点滴静注 60分 (初回 120分)	Day1	14日	
	オキサリプラチン	85mg/m ²	点滴静注 120分	Day1		
	カペシタビン	2000mg/m ²	内服 2x	Day1~7		
mFOLFOX6+BEV	ベバシズマブ	5mg/kg	点滴静注 30分 (初回 90分)	Day1	14日	
	オキサリプラチン	85mg/m ²	点滴静注 120分	Day1		
	レボホリナート	200mg/m ²	点滴静注 120分	Day1		
	フルオロウラシル	400mg/m ²	点滴静注 5分	Day1		
	フルオロウラシル	2400mg/m ²	点滴静注 46時間	Day1		

CAPOX+BEV	ベバシズマブ	7.5mg/kg	点滴静注30分 (初回90分)	Day1	21日	
	オキサリプラチン	130mg/m ²	点滴静注120分	Day1		
	カペシタビン	2000mg/m ²	内服2×	Day1~14		
Cape+BEV	ベバシズマブ	7.5mg/kg	点滴静注30分 (初回90分)	Day1	21日	
	カペシタビン	2000mg/m ²	内服2×	Day1~14		
SOX+BEV	ベバシズマブ	7.5mg/kg	点滴静注30分 (初回90分)	Day1	21日	
	オキサリプラチン	130mg/m ²	点滴静注120分	Day1		
	S1	80mg/m ²	内服2×	Day1~14		
FOLFOXIRI+BEV	ベバシズマブ	5mg/kg	点滴静注30分 (初回90分)	Day1	14日	BRAF陽性
	イリノテカン	150mg/m ²	点滴静注90分	Day1		
	オキサリプラチン	85mg/m ²	点滴静注120分	Day1		
	レボホリナート	200mg/m ²	点滴静注120分	Day1		
	フルオロウラシル	2400mg/m ²	点滴静注46時間	Day1		
TAS+BEV	ベバシズマブ	7.5mg/kg	点滴静注30分 (初回90分)	Day1,15	28日	
	ロンサーフ	70mg/m ²	内服2×	Day1~5,8~12		
CET	セツキシマブ	250mg/m ² (初回400mg/m ²)	点滴静注60分 (初回120分)	Day1	7日	

mFOLFOX6+CET	セツキシマブ	250mg/m ² (初回 400mg/m ²)	点滴静注 60分 (初回 120分)	Day1,8	14日	
	オキサリプラチン	85mg/m ²	点滴静注 120分	Day1		
	レボホリナート	200mg/m ²	点滴静注 120分	Day1		
	フルオロウラシル	400mg/m ²	点滴静注 5分	Day1		
	フルオロウラシル	2400mg/m ²	点滴静注 46時間	Day1		
ENCO+BINI +CET	セツキシマブ	250mg/m ² (初回 400mg/m ²)	点滴静注 60分 (初回 120分)	Day1	7日	BRAF陽性
	ビラフトビ	300mg	内服 1×	Day1~7		
	メクトビ	90mg	内服 2×	Day1~7		
PER+HER	ペルスツズマブ	420mg/Body (初回840mg/Body)	点滴静注 30分 (初回 60分)	Day1	21日	HER2陽性
	トラスツズマブ	6mg/kg (初回8mg/kg)	点滴静注 30分 (初回 90分)	Day1		
CAPOX+PANI	パニツムマブ	6mg/kg	点滴静注 30分 (初回 60分)	Day1	21日	
	オキサリプラチン	130mg/m ²	点滴静注 120分	Day1		
	カペシタビン	2000mg/m ²	内服 2×	Day1~14		
mFOLFOX6+PANI	パニツムマブ	6mg/kg	点滴静注 30分 (初回 60分)	Day1	14日	
	オキサリプラチン	85mg/m ²	点滴静注 120分	Day1		
	レボホリナート	200mg/m ²	点滴静注 120分	Day1		
	フルオロウラシル	400mg/m ²	点滴静注 5分	Day1		
	フルオロウラシル	2400mg/m ²	点滴静注 46時間	Day1		

SOX+PANI	パニツムマブ	6mg/kg	点滴静注30分 (初回60分)	Day1	21日	
	オキサリプラチン	130mg/m ²	点滴静注120分	Day1		
	S1	80mg/m ²	内服2×	Day1~14		
PANI	パニツムマブ	6mg/kg	点滴静注30分 (初回60分)	Day1	14日	
5FU+CDDP+RT	シスプラチン	75mg/m ²	点滴静注120分	Day1	28日	肛門管癌 放射線併用 Day1~4,29~32
	フルオロウラシル	1000mg/m ²	点滴静注24時間	Day1~4		
FOLFIRI	イリノテカン	150mg/m ²	点滴静注90分	Day1	14日	
	レボホリナート	200mg/m ²	点滴静注120分	Day1		
	フルオロウラシル	400mg/m ²	点滴静注5分	Day1		
	フルオロウラシル	2400mg/m ²	点滴静注46時間	Day1		
SIR	イリノテカン	150mg/m ²	点滴静注90分	Day1	21日	
	S1	80mg/m ²	内服2×	Day1~14		
IRIS	イリノテカン	100mg/m ²	点滴静注90分	Day1,15	28日	
	S1	80mg/m ²	内服2×	Day1~14		
FOLFIRI+AFL	アフリベルセプト	4mg/kg	点滴静注60分	Day1	14日	
	イリノテカン	150mg/m ²	点滴静注90分	Day1		
	レボホリナート	200mg/m ²	点滴静注120分	Day1		
	フルオロウラシル	400mg/m ²	点滴静注5分	Day1		
	フルオロウラシル	2400mg/m ²	点滴静注46時間	Day1		

CPT11 + Biweekly-CET	セツキシマブ	500mg/m ²	点滴静注 60分 (初回120分)	Day1	14日	
	イリノテカン	150mg/m ²	点滴静注 90分	Day1		
FOLFIRI + Biweekly-CET	セツキシマブ	500mg/m ²	点滴静注 60分 (初回120分)	Day1	14日	
	イリノテカン	150mg/m ²	点滴静注 90分	Day1		
	レボホリナート	200mg/m ²	点滴静注 120分	Day1		
	フルオロウラシル	400mg/m ²	点滴静注 5分	Day1		
	フルオロウラシル	2400mg/m ²	点滴静注 46時間	Day1		
IRIS + Biweekly-CET	セツキシマブ	500mg/m ²	点滴静注 60分 (初回120分)	Day1,15	28日	
	イリノテカン	100mg/m ²	点滴静注 90分	Day1,15		
	S1	80mg/m ²	内服 2×	Day1~14		
FOLFIRI+BEV	ベバシズマブ	5mg/kg	点滴静注 30分 (初回90分)	Day1	14日	
	イリノテカン	150mg/m ²	点滴静注 90分	Day1		
	レボホリナート	200mg/m ²	点滴静注 120分	Day1		
	フルオロウラシル	400mg/m ²	点滴静注 5分	Day1		
	フルオロウラシル	2400mg/m ²	点滴静注 46時間	Day1		
IRIS+BEV	ベバシズマブ	5mg/kg	点滴静注 30分 (初回90分)	Day1,15	28日	
	イリノテカン	100mg/m ²	点滴静注 90分	Day1,15		
	S1	80mg/m ²	内服 2×	Day1~14		

SIR+BEV	ベバシズマブ	7.5mg/kg	点滴静注30分 (初回90分)	Day1	21日	
	イリノテカン	150mg/m ²	点滴静注90分	Day1		
	S1	80mg/m ²	内服2×	Day1~14		
CAPIRI+BEV	ベバシズマブ	7.5mg/kg	点滴静注30分 (初回90分)	Day1	21日	
	イリノテカン	200mg/m ²	点滴静注90分	Day1		
	カペシタビン	1600mg/m ²	内服2×	Day1~14		
FOLFIRI+PANI	パニツムマブ	6mg/kg	点滴静注30分 (初回60分)	Day1	14日	
	イリノテカン	150mg/m ²	点滴静注90分	Day1		
	レボホリナート	200mg/m ²	点滴静注120分	Day1		
	フルオロウラシル	400mg/m ²	点滴静注5分	Day1		
	フルオロウラシル	2400mg/m ²	点滴静注46時間	Day1		
IRIS+PANI	パニツムマブ	6mg/kg	点滴静注30分 (初回60分)	Day1,15	28日	
	イリノテカン	100mg/m ²	点滴静注90分	Day1,15		
	S1	80mg/m ²	内服2×	Day1~14		
CPT11+PANI	パニツムマブ	6mg/kg	点滴静注30分 (初回60分)	Day1	14日	
	イリノテカン	150mg/m ²	点滴静注90分	Day1		
FOLFIRI+RAM	ラムシルマブ	8mg/kg	点滴静注30分 (初回60分)	Day1	14日	
	イリノテカン	150mg/m ²	点滴静注90分	Day1		
	レボホリナート	200mg/m ²	点滴静注120分	Day1		
	フルオロウラシル	400mg/m ²	点滴静注5分	Day1		
	フルオロウラシル	2400mg/m ²	点滴静注46時間	Day1		